FLORIDA KEYS AQUEDUCT
AUTHORITY V! Y

COMPREHENSIVE
ANNUAL

FINANCIAL

REPORT

FOR FISCAL YEAR ENDED
SEPTEMBER 30, 2019

305.295.2231
www.fkaa.com




FKAA Comprehensive Annual Financial Report 2019

This page is intentionally left blank

2|Page



FLORIDA
KEYS

AQUEDUC”

AUTHORITY

’”/

COMPREHENSIVE ANNUAL FINANCIAL REPORT

For fiscal year ended September 30, 2019

Prepared By:

Kerry G. Shelby, Deputy
Executive Director and CFO

Cindy Kondziela, Director of
Finance

Finance Department




FKAA Comprehensive Annual Financial Report 2019

This page is intentionally left blank

4|Page



FKAA Comprehensive Annual Financial Report 2019

VISION

THE FLORIDA KEYS AQUEDUCT AUTHORITY
WILL BE RECOGNIZED NATIONALLY AS A
[...]
information are available at our website, fkaa.com.

Respectfully submitted,

WF—

Tom Walker
Executive Director

March 23, 2020

13 |Page


http://www.fkaa.com/

Introductory Section - FKAA Comprehensive Annual Financial Report 2019

Message from Management

Florida Statutes require that government entities submit to the Auditor General a complete set of financial
statements presented in conformity with U.S. generally accepted accounting principles (GAAP) and audited in
accordance with U.S. generally accepted auditing standards and government auditing standards by a firm of licensed
certified public accountants and submitted to the Auditor General of the State of Florida within the earlier of 45 days
after the completion of the audit report but no later than nine months after the close of each fiscal year. Pursuant
to that requirement, we are pleased to issue this Comprehensive Annual Financial Report of the Florida Keys
Aqueduct Authority (the Authority) for the fiscal year ended September 30, 2019.

This report consists of management’s representations concerning the finances of the Authority. Consequently,
management assumes full responsibility for the completeness and reliability of all information presented in this
report. To provide a reasonable basis for making these representations, management of the Authority has
established a comprehensive internal control framework that is designed both to protect its assets from loss, theft,
or misuse and to compile sufficient reliable information for the preparation of the Authority’s financial statements
in conformity with GAAP. Because the cost of internal controls should not outweigh their benefits, the Authority’s
comprehensive framework of internal controls has been designed to provide reasonable rather than absolute
assurance that the financial statements will be free from material misstatement. As management, we assert that,
to the best of our knowledge and belief this financial report is complete and reliable in all material respects.

The Authority’s financial statements have been audited by Marcum LLP, Certified Public Accountants. The goal of
the independent audit was to provide reasonable assurance that the financial statements of the Authority for the
fiscal year ended September 30, 2019 are free of material misstatement. The independent audit involved examining,
on a test basis, evidence supporting the amounts and disclosures in the financial statements; assessing the
accounting principles used and significant estimates made by management; and evaluating the overall financial
statement presentation. The independent auditor concluded, based upon the audit, that there was a reasonable
basis for rendering an unmodified opinion that the Authority’s financial statements for the fiscal year ended
September 30, 2019 are fairly presented in conformity with GAAP. The independent auditors’ report is presented
as the first component of the financial section of this report.

GAAP requires that management provide a narrative introduction, overview, and analysis to accompany the
financial statements in the form of Management’s Discussion and Analysis (MD&A). This letter of transmittal is
designed to complement the MD&A and should be read in conjunction with it. The Authority’s MD&A can be
found immediately following the report of the independent auditors.

14 |Page



Introductory Section - FKAA Comprehensive Annual Financial Report 2019

Profile Of The Authority

History and Purpose

In 1937, the legislature of the State of Florida created the Florida Keys Aqueduct Commission, the predecessor to
the Authority. The Commission’s purpose, working with the US Navy, the City of Key West and Monroe County was
obtaining, supplying and distributing potable water to the Florida Keys. In 1970, the Authority was established by
the state legislature to succeed the Commission as the sole provider of potable water. The Authority currently
operates under Special Legislation 76-441, Laws of Florida, as amended.

The Authority provides potable water for over 50,000 customers in the Florida Keys, a series of islands at the
southern tip of the Florida peninsula. The Authority also provides wastewater collection and treatment in certain
areas of the Florida Keys. The Florida Keys extend approximately 130 miles from the Florida mainland and are
connected by 43 bridges. The reporting entity consists of the operations of the water and wastewater utility.

The Authority is governed by a five-member board of directors appointed by the Governor of the State of Florida
from districts identical to the county commission districts in Monroe County. Members serve four-year terms. The
board employs an executive director who is the chief executive officer of the Authority.

Budgetary Control

In accordance with the Authority’s enabling legislation, the board holds public hearings and subsequently adopts an
annual budget at least 30 days prior to the beginning of its fiscal year. The budget is adopted on a basis consistent
with GAAP except no amounts are provided for non-cash expenses such as depreciation, amortization and post-
retirement benefits. The budget is monitored at various levels of detail by management. Total expenditures may
not legally exceed the total budget, as adopted, without amendment by the board.

The Authority’s Facilities

The Authority has made significant improvements to its infrastructure over the years to provide expanded service
and accommodate increased demand. The majority of the original transmission line constructed in the 1940s by the
US Navy was replaced in the early 1980s. The Authority then established a long-range capital improvement master
plan to address anticipated future water demands. This master plan was expanded to include wastewater projects
in 1998 and a long-term water supply plan was updated in 2020 and will be incorporated into planning goals in the
Authority’s strategic plan.

An overview of the Authority’s facilities follows.

15|Page



Introductory Section - FKAA Comprehensive Annual Financial Report 2019

Profile Of The Authority (continued)

Well Fields

The Authority draws its primary raw water supply from the Biscayne Aquifer through ten wells with average depths
of 50 to 60 feet and five Floridan Aquifer wells with depths of about 1,500 feet. The well field is adjacent to the
outskirts of Everglades National Park and is within an environmentally protected pine rockland. The location of the
well field, along with restrictions enforced by state and local regulatory agencies, contribute to the unusually high
quality of the raw water, which meets all federal and state finished drinking water standards prior to any
treatment.

The Authority is permitted by the South Florida Water Management District (SFWMD) to withdraw its supply of raw
water. The Authority’s water use permit allows for an average daily withdrawal from the Biscayne Aquifer of 17.79
mgd and a maximum daily withdrawal of 23.79 mgd. However, the permit contains certain limitations in the event
of severe drought. The permit also allows the Authority to withdraw up to 8 mgd of brackish water from the deeper
Floridan aquifer to treat through reverse osmosis. The permit is effective until 2028, but the Authority may request
additional allocations if the water supply is insufficient.

Water Production and Treatment Facilities

The Authority’s primary water production facilities are a lime softening plant that treats water withdrawn from the
Biscayne Aquifer and a reverse osmosis plant that treats brackish water withdrawn from the deeper Floridan Aquifer.
Water treated at these two facilities is then blended and disinfected before entering the transmission line. The lime
softening plant has an ultimate design production capacity of 23.79 million gallons per day (mgd). The water
treatment process consists primarily of lime softening, filtration, disinfection and fluoridation. The reverse osmosis
plant has a design capacity of 6 mgd. Brackish water is forced through membranes to remove chlorides and
impurities. Adjacent to these treatment facilities are water storage tanks, high service pumping equipment,
emergency diesel generators, a control center for transmission telemetry, and a state-certified water quality testing
laboratory. The Authority also maintains seawater reverse osmosis facilities in Stock Island and Marathon capable
of producing 2 mgd and 1 mgd, respectively. These facilities were constructed primarily for emergency operations
in the event of a major transmission main interruption.

The remainder of this page is intentionally left blank

16 |Page



Introductory Section - FKAA Comprehensive Annual Financial Report 2019

Profile Of The Authority (continued)

Water Production and Treatment Facilities (continued)
The following diagram illustrates the water treatment process.

Dewatering
Vacuum Filter

Sedimentation Tank

To Landfill
Backwashing

[
Recycled Water
Sediment

Lime Polymer Removal Phosphate  Chlorine  Ammonia

Biscayne Aquifer Wells

Artasian

il
- —

Raw Water Lime Softening
Pumping Units

X

RO System

Sulfuric Acid

Sulfuric Acid

(= | =
Sediment

Degasifier

. Floridan Raw Water Filtration
Wells

—— To Deep Injection Well

Storage Tanks

[T ﬂ Distribution to Customer ‘le\’

High Service
Pressure Pumping

Transfer
Pumping

QULOIYD emoWWY  spxaIpAH

wnipog

17 |Page




Introductory Section - FKAA Comprehensive Annual Financial Report 2019

Profile Of The Authority (continued)

Water Transmission and Distribution Systems

The Authority maintains approximately 187 miles of transmission main and approximately 690 miles of distribution
lines. The transmission main ranges in size from 36 inches leaving the water treatment plant in Florida City to 18
inches at the end of the line in Key West and in areas with redundant lines. The Authority operates transmission
pump stations at the water treatment plant in Florida City, Key Largo, Long Key, Marathon, and Ramrod Key. These
pump stations boost the water pressure to meet water demands throughout the service area. A pumping station
on Stock Island just outside of Key West can also pump water in the other direction in the event of a line break. The
stations have pumps with electric variable speed drives as well as diesel engine drives for emergencies. The
Authority also operates 20 distribution pump stations located throughout the service area to maintain water
pressure in the distribution system.

Wastewater Treatment Facilities

The Authority owns and operates wastewater treatment facilities in Bay Point, Duck Key and Layton, Florida.
Additionally, the Authority operates facilities in Big Coppitt and Cudjoe Key that are owned by Monroe County. The
Authority and Monroe County (the County) are parties to an interlocal agreement that provides for the Authority to
operate and maintain county-owned wastewater systems for a period of 99 years, including setting rates sufficient
to fund those operations.

Wastewater Transmission and Collection Systems

The Authority’s wastewater collection systems are comprised of gravity, low pressure and vacuum systems. There
are also transmission force mains that carry the influent from the collection systems to the wastewater treatment
facilities.

Reclaimed Water Distribution Systems
The Authority has reclaimed water lines that supply non-potable water from effluent produced by wastewater
treatment facilities to all of Duck Key and limited areas of Big Coppitt Key and Shark Key.

The Authority’s Operations

Engineering and Operations

The Authority’s engineering group is responsible for implementing the Authority’s capital improvement plan,
coordinating and inspecting construction projects, assessing system development fees, designing in-house
distribution projects, and maintaining drawings and records of the Authority’s systems. The Authority maintains
system data on a geographic information system (GIS), which stores infrastructure attributes and other relevant data
based on physical geographic location. This data includes, among other things, the size and type of pipe, valves,
meters, fire hydrants, vacuum pits, lift stations and other system components as well as the date the component
was installed.

Due to the linear geography of the Florida Keys, operations crews and facilities must be located throughout the
service area. In addition to operating the system, these crews respond to line breaks and other service interruptions,
perform scheduled preventive maintenance and leak surveys, and maintain facilities and structures. For optimal
response to any service request, the Authority maintains a materials inventory of over 2,250 items in three
warehouses throughout the service area to draw upon in case of emergency.

18 |Page



Introductory Section - FKAA Comprehensive Annual Financial Report 2019

Profile Of The Authority (continued)

Water Quality

The water quality team is responsible for assuring that the Authority’s water supply meets the highest quality
standards possible for safety, aesthetics and taste. The Authority employs staff that is certified in the treatment,
testing, monitoring and distribution of the water supply. Water is tested regularly, both prior to and after treatment
to ensure that it complies with or surpasses all federal and state water quality requirements. An annual consumer
confidence report is provided to Authority customers each year. See the statistical section of this report for drinking
water quality standards and analyses included in the current consumer confidence report.

Protection of the groundwater source from potential pollution is a very important water quality issue. The Authority
has entered into an ongoing agreement with the Miami-Dade County Department of Environmental Resource
Management (DERM) to regulate and manage issues relating to the protection of the Authority’s well field. DERM
monitors ground and surface water to establish water quality trends, enforces laws against illegal discharges,
protects important aquifer recharge areas, and regulates underground storage tanks, liquid waste haulers and other
hazardous waste.

The Authority monitors, on a monthly basis, a network of wells and structures for salt water intrusion. This network
includes 13 Authority-owned wells and three United States Geological Survey wells. These 16 sites provide valuable
information on the location, movement and velocity of the saline/fresh-water interface.

The Authority uses chloramines as its primary disinfecting agent. Chloramines, though not as strong as free chlorine,
remain more stable and do not produce potentially harmful by-products. The Authority performs bacteriological
testing on samples taken from approximately 100 sample sites throughout the system to ensure that appropriate
disinfection is taking place. In the state of Florida, water utilities are required to establish an ongoing cross-
connection control program to detect and prevent cross-connections that may create a potential health hazard. A
cross-connection is any physical connection between the water supply and any private piping arrangement that
contains a foreign liquid or substance. To prevent potential backflow from such an arrangement, the Authority must
either discontinue water service until the cross-connection is eliminated or require the installation of an approved
backflow prevention device.

Information Technology

The Authority’s Information Technology group is responsible for all business software, telephone and radio networks
and the data information network that runs the length of the system. This group is also responsible for implementing
the technology master plan. This plan provides a strategy for future changes and improvements to the Authority’s
technology infrastructure over the next five to ten years.

Customer Service and Administration

The Authority has customer service locations in Key West, Marathon and Tavernier, Florida. Customer service
representatives are available at each location to initiate service, collect monthly payments and assist customers with